INSPECTION CERTIFICATE HYUNDA
N
Sustemer HYUNDAI CORPORATION STEEL
: 63, Jungbong-daero, Dong-gu,
L/C No. Hlsad Office Incheon, 22525, S. Korea
P/0 No. 322016060821 EN 10204(2004) TYPE 3.1 Ceiiifeats He. IH20160800511 — 1
Commodity H-BEAM Class Cert. No.
— ASTM A575 G50/AG95/CSA G
Specification 40.21-13 50WM(345WM) Date of Issue 2016-08-03
. Chemical Compasition (%) - Tensile Test Impact Test (V-notch)
Dimensions TR cls s ICuIMo[ A T Is Tenslie vioid oor Yield (Impact Spaans
e 3 . EIE Ki |G | v | Mo | sn Jcem] JE0sTe Teld point]Eongation® veld fava | 1 | 2 [ @ Jmoact Specimer
(ko) X700 X7000 | X100 | %7000 X100 TR T % B G
BXEX20 75 2T I 513 363 55.5] 0.76
40.00 FT D 135548 | o5 q3g) 17 15 59 29 8 “g g 5 15 15 33 520 395] - 25.00 0.76
BX6=T72X28 54 Y I - T BT 380 57.0] 0.74
40.00 FT D 134851 | 45499 17| 17 62| 18] 7] “g 4o g 19 17 33 510 378 27.5| 0.74
TOX4X1D 30 . 26 2§ : = 392 26.00 0.74
40.00 FT B 135215 6,540 19 14 6925 7| ¢ 44 4 1§ 16 3 390 255 0.74
TOXAX12 70 - D - T 702 545 0.76
40.00 FT D 135227 1 45060 17 14 89 27} 4 "¢ 45 3 - 1§ 15 33 400 24.0] 076
TOXAXT5 %0 . B T I My . : 121 T 245 0.80
40.00 FT D 135281 | g ggol 17 16/ 60 26{ & “gf 7 3 18 14 3 416 25.00 0.80
TOXAXT7 70 Sl P M B 387255 076
40.00 FT D 135210 | 5 080l 17 15 €9 15 . 6| “g 13 i 15 17 33 388]  26.0| 0.77
TOX4XT7 90 N N BN T N | ' 389 26.5] 0.75
40.00 FT D 135211 | 57 700] 17 16| 62 22 8] “g 45 15 14 32 384 - 26.0] 074
TOX5-3/4X26 5 : 57 : 423 30| 0.76
40.00 FT D 135048 2,360 7] 1§ 71300 4 il LEL g 20 11) 37 420, -~ 23.0] 0.76
TOXE-3/4X26 7o) 154 A A 398 . 25.0 Ly 7
40.00 FT D135099 | goesl "9 14 58 28 4 3o 19 o 17019, 3 55 © 35 o 50 ST ,:}‘3;)
360 e .
SUB TOTAL SEST ; »
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS
Y C WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
) . Nn ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
L/ ” v
General Manager of Q.A Team :
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